500 EXC-F SIX DAYS 2025 <2025><EU><F8503Y2>

IGNITION SYSTEM
64038

Pos Part Number Description Additional Text Quantity
1 A48030502000C1 Ignition cover 1.00
2 A48030040000 Ignition cover gasket 1.00
3 0402040980 Needle roll.DIN5402 NRB 4X9.8 2.00
4 79239104100 Stator 1.00
5 0012050303S Cap head screw DIN 6912 - M5x3 3.00
6 77339010100 FLYWHEEL SCREW 1.00
8 78039205100 Rotor 1.00
9 0888030037 WOODRUFF KEY DIN6888-3X3,7 1.00
10 A46030502050 Cable retainer 1.00
11 0912050163S Cap head screw DIN912 - M5x16 2.00
12 79539090000 Spark plug connector 1.00
13 79739093000 Spark plug 1.00
14 58439006000 Ignition coil 1.00
15 0026060186 COLLAR SCREW M6X18 ISA30 2.00
16 0025060256 HH collar screw M6x25 TX30 7.00




17 0603061001 CU-SEAL RING DIN7603-6X10X1 2.00
18 07700240251 o-ring 24.00x2.50 Viton 1.00
19 7723000216030 SCREW PLUG M24X1,5 1.00




